
 4x
 10

.00
  145.00 

 1
05

.0
0 

 247.49 

 5
7.

50
 

 282.50 

 156.25 

 178.40 

DRAWN

CHK'D

APPV'D

MFG

Q.A

UNLESS OTHERWISE SPECIFIED:
DIMENSIONS ARE IN MILLIMETERS
SURFACE FINISH:
TOLERANCES:
   LINEAR:
   ANGULAR:

FINISH: DEBURR AND 
BREAK SHARP 
EDGES

NAME SIGNATURE DATE

MATERIAL:

REVISIONS PART NO. / PRODUCT

DESCRIPTION

SCALE:1:5 SHEET 1 OF 3

A3
Zinc Coated Steel

WEIGHT: 

Kishwar A

DominiC R

Daryl B

28/01/22 125 85.804.043

4mm folded sheet metal
A A

B B

C C

D D

E E

F F

8

8

7

7

6

6

5

5

4

4

3

3

2

2

1

1

Slide Rail to suit Hyd Kits

12/10/22



8

7

1

2

3

456

9a

welded
metal piece

9b

NOTE: Please proceed to next page for kit assembly guide.

ITEM NO. DESCRIPTION QTY.
1 Top Plate 1

2 M10 hex nuts (Welded) 4

3 Bottom Plate 1

4 M12X1.75X36 hex nut (welded) 1

5 M12 hex nut 1

6 M12X1.75X150 hex set screw 1

7 M10x1.5x20 hex set screw 2

8 M10X1.5X170 hex bolt                     
with M10 nuts x2 2

9 M10X20.5X1.7 flat washer 4

DRAWN

CHK'D

APPV'D

MFG

Q.A

UNLESS OTHERWISE SPECIFIED:
DIMENSIONS ARE IN MILLIMETERS
SURFACE FINISH:
TOLERANCES:
   LINEAR:
   ANGULAR:

FINISH: DEBURR AND 
BREAK SHARP 
EDGES

NAME SIGNATURE DATE

MATERIAL:

REVISIONS PART NO. / PRODUCT

DESCRIPTION

SCALE:1:5 SHEET 2 OF 3

A3
Zinc Coated Steel

WEIGHT: 

Kishwar A

Dominic R

Daryl B

28/01/22 125 85.804.043

Complete Assembly
parts description

A A

B B

C C

D D

E E

F F

8

8

7

7

6

6

5

5

4

4

3

3

2

2

1

1

Slide Rail to suit Hyd Kits

12/10/22



ITEM 1

Pump

Kit Assembly Guide
Please follow the steps below to correctly assemble your kit -

Mount ITEM 3 to the base being used.1.

Place ITEM 1 in position and align the slotted holes.2.

Insert ITEM 8 through the slotted holes (inserting through the large holes and sliding across to fit with the small holes).3.

Insert ITEM 9b to ITEM 8.4.

Lock ITEM 8 in position to ITEM 2 (captive nuts on the outside) screwing until  ITEM 9b touches the wall inside.5.

Insert ITEM 9a to ITEM 7.6.

Insert ITEM 7 through the small holes and lock in position to ITEM 2 (captive nuts on the inside).7.

Insert ITEM 5 to ITEM 6.8.

Adjust ITEM 1 by sliding it according to your need.9.

Insert ITEM 6 through ITEM 4 until it touches the welded metal piece on ITEM 1 to lock it in position.10.

Tighten all the bolts and screws.11.

Now that the kit is ready and unable to move, mount your pump to ITEM 1 in alignment with the top holes as shown below.12.

       (NOTE: Loosen the bolts and screws to slide ITEM 1 accordingly if further adjustment needed.)

        

DRAWN

CHK'D

APPV'D

MFG

Q.A

UNLESS OTHERWISE SPECIFIED:
DIMENSIONS ARE IN MILLIMETERS
SURFACE FINISH:
TOLERANCES:
   LINEAR:
   ANGULAR:

FINISH: DEBURR AND 
BREAK SHARP 
EDGES

NAME SIGNATURE DATE

MATERIAL:

REVISIONS PART NO. / PRODUCT

DESCRIPTION

SCALE:1:5 SHEET 3 OF 3

A3
Zinc Coated Steel

WEIGHT: 

Kishwar A

Dominic R

Daryl B

28/01/22 125 85.804.043

Kit assembly guide
A A

B B

C C

D D

E E

F F

8

8

7

7

6

6

5

5

4

4

3

3

2

2

1

1

Slide Rail to suit HYD Kits

12/10/22


	kit
	Drawing View1
	Drawing View2
	Drawing View3
	Drawing View4

	description
	Drawing View17

	guide
	Drawing View18


